Elektrisches Schema / Schéma électrique

SX-823DGB

3t 1

400V L2

50HZ L3

1 FR

-
PUMP,

i3

s A

SCHEDULE OF ELECTRICAL EQUIPMENT
Parts umber ltem. Designation and function Technical data QTy
ET1157 M Contactor 1
MET1844 | FU1 Fuse base 1
MET1820 | FUSE FU1-2A, 1
MET1324 | TC Transformer CE20VA G.0,230V/400V,0,24V 1
MET1415 L Power light 1
ET2007 FR Over Load Fer 270 25h—-—-bA 1
MET1222-1| SA3 Hand -Auto Switch 1
MET1744 | SA1 Power switch 1
MET1745 | SA2 2/4P switch 1
MET1245 | SB1 Emergency stop button HY-57B 1
ET1218-1 | SB2 Satrt Switch 1
MET1127 KA RELAY 1
MET1616 | SQ1 Cover Limit switch 1
MET1244 | SB3 PUSH LIMIT SWITCH 1
MET1630 | SQ2 Tension Limit switch 1
MET1631 sa3 Lower Limit switch 1

44




Ersatzteilzeichnung / Vue éclatée SX-823DGB

323(2) 94(2)
r 322
a &
93—2{2} ) 931 9 A

64(2) 323- 1{2
323 2(2r®
J

23(4]

S0
9

& 'n 75
52(2) 397 @ 23“»1
az'@

L0
T 2(2)
Sy 41ﬁ *62 17(2)
21 115

—_— 209-1(2)
®

100 L2

104 "3\5 8’46
&
=




Ersatzteilzeichnung / Vue éclatée SX-823DGB

9,109(21

" 914 77

50-4(2)
5 49-2(2)

85
50-3(2) ~§ 6(4)
e - 86\@55(“
SR \P @ 2 73(4)
49-442) ST o 72(4)
50-5 \9 @& MM-B(Z) Y s %
79(2) N
-1 49-1 ad 87
* ﬁ @(F i 18 s 107

90
ARy B3 Y
4(3) 9 F
T8,
3
2B(2)
2A P 19(2)
5 x> 1
E,HBJ
18 294-6(2)
D & v 294-7(2)
16-1(2) N
16_2 A S -
\Q\O 2 294-4(2)
Q@wm
5 @ e
% N 2 Y
12(2) -
176
182
v
230-1(2)\q
230-202\ g
192 o
T-D‘~229(2)
@ 230-3(2)
@—230-2(2)
g 188 &— 230-4(2)
®—— 230-5(2)

46



Ersatzteilzeichnung / Vue éclatée

SX-823DGB

0

6
5 ﬁ/198(2)
@ o5

253(123%ﬁ '
5424 @
255012 [ \ i
250-1(2)"
\;‘;l L]
250-2?\. /
- U

235(4)
234(4)

47




Ersatzteilliste / Liste de pieces détachés SX-823DGB
1 MBS910CSD-1B Body Frame / Armgehéause / Archet
2 MBS910CSD-2B  Anchor Block / Ankerblock / Bloc d'ancrage
2A MBS910CSD-2A  Anchor Plate / Ankerplatte / Plaque d'ancrage
2B TS-2245102 Round Head Screw / Halbrundschraube / Vis a téte ronde M5X10L
3 MBS910CSD-3H Shaft / Welle / Arbre
4 TS-1504041 Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M8X20L
5 MBS910CSD-5 Anti-Chip Cover / Spanespritzschutz / Couvercle de protection contre les copeaux
6 MBS910CSD-6 Tapered Bearing / Kegellager / Palier conique 32006
7 TS-1550061 Spring Washer / Federscheibe / Rondelle élastique M8
8 TS-1490041 Hex. Head Screw / Sechskantschraube / Vis a téte hexagonale M8X45L
9 MBS910CSD-9 Hex. Nut / Sechskantmutter / Ecrou hexagonal M8
10A MBS910CSD-10A  pressure gauge / Druckmesser / Jauge de pression
11 MBS910CSD-11 Bearing / Lager / Palier 51203
12 MBS910CSD-12 Knob / Knopf / Bouton
13  MBS910CSD-13 Blade Tension Handle / Spanngriff, Sageblatt / Poignée de tension de la lame
14  MBS910CSD-14 Spring Washer / Federscheibe / Rondelle élastique ID16.3X31.5X1.75t
15  MBS910CSD-15 Leadscrew / Leitspindel / Vis-meére
15-1 MBS910CSD-15-1 Clamp / Klemme / Attache
16 MBS910CSD-16 Hex. Nut / Sechskantmutter / Ecrou hexagonal M16XP2
16-1 MBS910CSD-16-1 Nut / Mutter / Ecrou M16XP2 T=8mm
16-2 MBS910CSD-16-2 O-Ring O-Ring Joint torique  @17x@27xd5w
17  TS-1504041 Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M8X20L
18  MBS910CSD-18 Fixed Block / Feststehender Block / Bloc fixe
19  MBS910CSD-19 Pin / Stift / Goupille 5X40
20 MBS910CSD-20 Knob / Knopf / Bouton M10X52L
21 MBS910CSD-21H  Fixed Block / Feststehender Block / Bloc fixe
22  TS-1504041 Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M8X20L
23 TS-1523051 Hex. Socker Headless Screw / Innensechskantgewindeschraube /
Vis sans téte a six pans creux M6X16L
25 MBS910CSD-25 Blade adjust stick / Einstellstab, Sageblatt / Manche de réglage de la lame
26  TS-1524021 Hex. Socker Headless Screw / Innensechskantgewindeschraube /
Vis sans téte a six pans creux M8X10L
27  TS-1503021 Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M6X10L
28 MBS910CSD-28 Connecting Tube / Anschlussrohr / Tube de connexion
29 MBS910CSD-29 Knob / Knopf / Bouton
30 TS-1550071 Washer / Unterlegscheibe / Rondelle  M10
32  TS-2246302 Round Head Screw / Halbrundschraube / Vis a téte ronde M6X30L
35 TS-1503011 Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M6X8L
38 MBS910CSD-38 Blade Adjust (Front) / Blatteinstellung (vorne) / Lame réglable (avant)
39  TS-1524051 Hex. Socker Headless Screw / Innensechskantgewindeschraube /
Vis sans téte a six pans creux M8X20L
40 MBS910CSD-40 Hex. Nut / Sechskantmutter / Ecrou hexagonal M8XP1.25
41 MBS910CSD-41 Guide / Fuhrung / Guide
42  MBS910CSD-42 Guide / Fuhrung / Guide
43  MBS910CSD-43 Eccentric Guide / Exzentrische Filhrung / Guide excentrique
44  MBS910CSD-44 Bearing / Lager / Palier 608-ZZ
45  MBS910CSD-45 C-Retainer Ring / C-Haltering / Anneau deblocage C 8
46  MBS910CSD-46 Eccentric / Guide / Exzentrische Flhrung Guide excentrique
47  TS-2246102 Round Head Screw / Halbrundschraube / Vis a téte ronde M6X10L
48 MBS910CSD-48 Blade Cover (Front) / Blattabdeckung (vorne) / Couvercle de la lame (avant)
49-1 MBS910CSD-49-1 Power Cutting Bracket / Halterung, Hochleistungszerspanung /
Support de coupe de la puissance
49-2 MBS910CSD-49-2 Cross Round Head Screw / Halbrundschraube, Kreuzschlitz /
Vis a téte ronde en croixM4x28L
49-3 TS-1550041 Washer / Unterlegscheibe / Rondelle M6
49-4 TS-2246102 Round Head Screw / Halbrundschraube / Vis a téte ronde M6X10L
49-5 MBS910CSD-49-5 Limit Switch / Endschalter / Commutateur de fin de course
50-1 MBS910CSD-50-1 Limit Switch Bracket / Endschalterhalter / Support du commutateur de fin de course

48




Ersatzteilliste / Liste de piéces détachés

SX-823DGB

50-2 MBS910CSD-50-2 Cross Round Head Screw / Halbrundschraube, Kreuzschlitz /

50-3
50-4
50-5
52

54
55

56
58
60
63
64
65
66
67
71
71-1
72
73
74S
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
91-2
91-3
91-4
91-5
91-6
91-8
91-9

TS-1550031

MBS910CSD-50-4
MBS910CSD-50-5

TS-1523011

MBS910CSD-54
TS-1523011

TS-1504061
MBS910CSD-58
TS-2245122
TS-1505061
TS-1505031
MBS910CSD-65
MBS910CSD-66
MBS910CSD-67
MBS910CSD-71
MBS910CSD-71-1
TS-1482047
TS-2361061
MBS910CSD-74S
TS-2361101
TS-1505031
MBS910CSD-77
MBS910CSD-78
MBS910CSD-79
MBS910CSD-80
MBS910CSD-81
MBS910CSD-82
MBS910CSD-83
MBS910CSD-84
TS-1505031
MBS910CSD-86
MBS910CSD-87
MBS910CSD-88
MBS910CSD-89
MBS910CSD-90
MBS910CSD-91

MBS910CSD-91-2
MBS910CSD-91-3

TS-2361081
TS-1504071
TS-1505031

MBS910CSD-91-8
MBS910CSD-91-9

91-10 TS-2361101

92
92A
93
93A
94
96
99
100
101
102

MBS910CSD-92
MBS910CSD-92A
MBS910CSD-93
MBS910CSD-93A
MBS910CSD-94
MBS910CSD-96
MBS910CSD-99
MBS910CSD-100
MBS910CSD-101
MBS910CSD-102

Vis & téte ronde en croix M4x28L

Washer / Unterlegscheibe / Rondelle M5

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M5X15L
Limit Switch / Endschalter / Commutateur de fin de course

Hex. Socker Headless Screw / Innensechskantgewindeschraube /

Vis sans téte a six pans creux M6X6L

Blade Adjustable (Rear) / Einstellbares Blatt (hinten) / Lame réglable (arriére)

Hex. Socker Headless Screw / Innensechskantgewindeschraube /

Vis sans téte a six pans creux M6X6L

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M8X30L
Blade Cover / Blattabdeckung / Couvercle de la lame

Round Head Screw / Halbrundschraube / Vis a téte ronde M5X12L

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M10X40L
Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M10X25L
Frame Pivot Shaft / Schwenkwelle, Rahmen / Arbre pivot du cadre

Anti-Chip Cover / Spanespritzschutz / Couvercle de protection contre les copeaux
Tapered Bearing / Kegellager / Palier conique 32007

Motor / Motor / Moteur 1.5HP,3ph,400V-2/4P,50Hz

Key / Keil / Clavette 6*6*40

Hex. Head Screw / Sechskantschraube / Vis a téte hexagonale M6x20L

Spring Washer / Federscheibe / Rondelle élastique M6

Gear Box / Getriebe / Boite de vitesses E=1/40 G5A

Spring Washer / Federscheibe / Rondelle élastique M10

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M10x25L
Reducer Cover / Abdeckung, Reduzierstiick / Couvercle de réducteur

Hose Fitting / Schlaucharmatur / Raccord de flexible 8X1/4"PT

Hex. Socket / Head Screw / Innensechskantschraube / Vis a six pans creux M6X15L
3 Way Valve / 3-Wege-Ventil / Soupape a 3 voies

PU Tube / PU-Rohr / Tube en PU 6x240L

Valve / Ventil / Soupape 1/8"

Hose Fitting / Schlaucharmatur / Raccord de flexible 6X1/8"PT

PU Tube / PU-Rohr / Tube en PU 6x800L

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M10X25L
Prive Shaft Washer / Beilagscheibe, Welle / Rondelle de I'arbre d'entrainement
Round Head Key / Halbrundschraube / Clavette a téte ronde 8X7X50

Output Shaft / Abtriebswelle / Arbre de sortie

Round Head Key / Halbrundschraube / Clavette a téte ronde 8X7X25

Bearing Lager / Palier / 6208-2RS

Spring Bracket / Federbock / Support de ressort
Hex.Nut / Sechskantmutter / Ecrou hexagonal
Rally / plate / Platte

Washer / Unterlegscheibe / Rondelle M8
Hex.Socket Head Screw / Sechskantschraube / Vis a six pans creux M8X35
Hex.Socket Head Screw / Sechskantschraube / Vis a six pans creux M10X25
Positioning plate / Positionierplatte / Plaque de positionnement
Hex.Socket Head Screw / Sechskantschraube / Vis a six pans creux
Washer / Unterlegscheibe / Rondelle  M10
Spring / Feder / Ressort

Bushing / Buchse / Douille

Hex. Nut / Sechskantmutter / Ecrou hexagonal
Washer / Unterlegscheibe / Rondelle

Locking valve / Absperrventil / Soupape de verrouillage M10X110L
Idler Wheel / Leelaufrad / Roue du galet-tendeur

Nut / Mutter / Ecrou ANO6

Blade / Blatt / Lame 0.9X27X2460X5/8T

Drive Wheel / Antriebsrad / Roue de commande

Drive Shaft Washer / Beilagscheibe, Antriebswelle /

Rondelle de I'arbre d'entrainement

M8

M6X6

M10

49




Ersatzteilliste / Liste de piéces détachés

SX-823DGB

103
104
105
106
106-1
107

108
109
110

111
115
116
117

161
162
165S

165-1
165-2
165-3
165-4
165-5
165-6
165-7
165-8
170S
170
170-1
171
172
173
174
175
176
178
179

180

181
182

185
186

187
188
189
190
191

192
193

194
195

MBS910CSD-103
MBS910CSD-104
MBS910CSD-105
TS-1550041

MBS910CSD-106-1

MBS910CSD-107

MBS910CSD-108
MBS910CSD-109
MBS910CSD-110

MBS910CSD-111
MBS910CSD-115
MBS910CSD-116
MBS910CSD-117

MBS910CSD-161
MBS910CSD-162
MBS910CSD-165S

MBS910CSD-165-1

TS-1550061

MBS910CSD-165-3
MBS910CSD-165-4
MBS910CSD-165-5
MBS910CSD-165-6
MBS910CSD-165-7
MBS910CSD-165-8

MBS910CSD-170S
MBS910CSD-170

MBS910CSD-170-1

MBS910CSD-171
MBS910CSD-172
MBS910CSD-173
MBS910CSD-174
MBS910CSD-175
MBS910CSD-176
MBS910CSD-178
MBS910CSD-179

MBS910CSD-180H

MBS910CSD-181
TS-1514011

MBS910CSD-185
MBS910CSD-186H

MBS910CSD-187
MBS910CSD-188
MBS910CSD-189
MBS910CSD-190
TS-1524051

MBS910CSD-192H
MBS910CSD-193

MBS910CSD-194H
MBS910CSD-195

Hex. Head Screw / Sechskantschraube / Vis a téte hexagonale M12X20L
Blade Back Cover / Hintere Blattabdeckung / Couvercle arriére de la lame
Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M6X15L
Washer / Unterlegscheibe / Rondelle M6

Washer / Unterlegscheibe / Rondelle

Cross Round Head Screw / Halbrundschraube, Kreuzschlitz /

Vis a téte ronde en croix M5X10L

Hose Clip / Schlauchschelle / Clip de flexible 8

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M8x15L
Flat head Allen screws inside / Innensechskantschraube, Senkkopf /
Intérieur des vis a six pans creux a téte plate M8x15L(8*16)

Stoppers / Anschlége / Butées

Label Aufkleber Etiquette

Cover Abdeckung Couvercle

Cross Round Head Screw / Halbrundschraube, Kreuzschlitz /

Vis a téte ronde en croix M5X10L

Scale / Skala / Echelle

Rivet / Niet / Rivet 2

Distance Set Rod Assembly / Distanzstange, Baugruppe /

Ensemble de la tige de réglage de la distance

Distance Set Bracket / Distanzhalterung / Support de réglage de la distance
Washer / Unterlegscheibe / Rondelle M8

Knob / Knopf / Bouton

Stock Stop Rod / Anschlag Stangenmaterial / Tige d'arrét de la barre
Distance Set Rod / Distanzstange / Tige de réglage de la distance

Hex. Nut / Sechskantmutter / Ecrou hexagonal M14xP1.5

Scale / Skala / Echelle

Rivet / Niet / Rivet 2

Hand Wheel Assembly / Handrad, Baugruppe / Ensemble de la roue a main
Hand Wheel / Handrad / Roue a main

Hand /Hand/ Main M8

Pin / Stift / Goupille 5X35

Bearing Cover / Lagerdeckel / Chapeau de palier

Bearing / Lager / Palier 30X47X3.5

Vise Handle / Spannstockgriff / Poignée d'étau

Spring / Feder / Ressort

Bushing / Buchse / Douille

Washer / Unterlegscheibe / Rondelle ID6.5 OD18

Hex. Socket / Head Screw / Innensechskantschraube /

Vis a six pans creux M6x15L

Vise Jaw Bracket(Front) / Spannstockbacke (vorne) /

Support de machoire d'étau (avant)

Vise / Spannstock / Etau

Hex. Socket Flat Head Screw / Innensechskantschraube, Senkkopf /

Vis a téte plate a six pans creux M6X12L

Vise / Spannstock / Etau

Vise Jaw Bracket(Rear) / Spannstockbacke (hinten) /

Support de méachoire d'étau (arriere)

Vise / Spannstock / Etau

Shaft / Welle / Arbre

Grip / Griff / Poignée

Leadscrew A / Leitspindel A / Vis-meére A

Hex. Socker Headless Screw / Innensechskantgewindeschraube /

Vis sans téte a six pans creux M8X20L

Movable Table / Verfahrbarer Tisch / Table mobile

Hex. Socket Head Screw / Innensechskantschraube /

Vis a six pans creux M6X110L

Swivel Arm / Schwenkarm / Bras oscillant

Hex. Nut / Sechskantmutter / Ecrou hexagonal M10

50




Ersatzteilliste / Liste de piéces détachés

SX-823DGB

196

197
198
199
200
201
202
202-1
207
209
2091
21041
214

215
216
216-1
217
218
219
220

221
221-1
222
223

224
2241
225
229
230-1

230-2
230-3
230-4
230-5
231
232
233
234
235
240
241
242
243
245
248
250-1
250-2

253
254
255
282
283
294-1
294-2

MBS910CSD-196

MBS910CSD-197
TS-2210451
MBS910CSD-199
MBS910CSD-200
MBS910CSD-201
MBS910CSD-202
MBS910CSD-202-1
MBS910CSD-207
MBS910CSD-209
MBS910CSD-209-1
MBS910CSD-210-1
MBS910CSD-214

MBS910CSD-215
MBS910CSD-216
MBS910CSD-216-1
MBS910CSD-217
MBS910CSD-218
TS-2361101
TS-1505021

MBS910CSD-221B

Vise Jaw Adjustable Rod / Einstellstange, Spannstockbacke /

Tige réglable de machoire d'étau

O-Retainer Ring / O-Haltering / Joint torique de blocage 19.8X 2.4

Hex. Head Screw / Sechskantschraube / Vis a téte hexagonale M10X45L
Tapered Bearing / Kegellager / Palier conique 32007

Bushing / Buchse / Douille

Nut / Mutter / Ecrou GUK35

Bolt / Schraube / Boulon

Hex. Nut / Sechskantmutter / Ecrou hexagonal M10-P1.5

Round Head Screw / Halbrundschraube / Vis a téte ronde M5X15L
Control Box Base / Schaltschranksockel / Base du boitier de commande
Knob / Knopf / Bouton

O-Retainer Ring / O-Haltering / Joint torique de blocage P16

Lable for Name Plate / Typenschild (Aufkleber) /

Etiquette pour la plaque du constructeur

Control Box / Schaltschrank / Boitier de commande

Hex Socket Plug / Sechskantstopfen / Bouchon a six pans creux 3/8"PT
Washer / Unterlegscheibe / Rondelle  15*22-2.2

Oil mirror / Olstandsanzeige / Miroir d'huile

O-Retainer Ring / O-Haltering / Joint torique de blocage ID195X5.7W
Spring Washer / Federscheibe /Rondelle élastique M10

Hex. Socket Head Screw / Innensechskantschraube /

Vis a six pans creux M10X20L

Stand / Stander / Montant

MBS910CSD-221-1B Swivel Arm Base / Schwenkarmsockel / Base du bras oscillant

MBS910CSD-222
MBS910CSD-223

TS-1491081
MBS910CSD-224-1
MBS910CSD-225
MBS910CSD-229
TS-1503051

TS-1550041

MBS910CSD-230-3
MBS910CSD-230-4
MBS910CSD-230-5

TS-1505051
MBS910CSD-232
MBS910CSD-233
TS-1550071
TS-1505021
MBS910CSD-240
MBS910CSD-241
TS-2361061
MBS910CSD-243
MBS910CSD-245
MBS910CSD-248

Filter / Filter / Filtre

Cross Round Head Screw / Halbrundschraube, Kreuzschlitz /

Vis & téte ronde en croixM4X10L

Hex. Head Screw / Sechskantschraube / Vis a téte hexagonale M10X50L

Hex. Head Screw / Sechskantschraube / Vis a téte hexagonale M10X100L

Hex. Nut / Sechskantmutter / Ecrou hexagonal M10

Fixed Plste / Feststehende Platte / Plaque fixe

Hex. Socket Head Screw / Innensechskantschraube /

Vis a six pans creux M6*1.0-20

Washer / Unterlegscheibe / Rondelle M6

Rubber Washer / Gummischeibe / Rondelle en caoutchouc

Spring Washer / Federscheibe /Rondelle élastique M6

Hex. Nut / Sechskantmutter / Ecrou hexagonal M6

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux

Nut / Mutter / Ecrou

Adjustable Handle / Einstellbarer Griff / Poignée réglable

Washer / Unterlegscheibe / Rondelle  M10

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M10x20
Cooling Pump / Kuhimittelpumpe / Pompe de refroidissement 1/8HP,3PH,400V
Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M6X15
Spring Washer / Federscheibe /Rondelle élastique Y[S]

Micro Control Block / Mikrosteuerblock / Bloc de commande micro 3/8"x3/8"

PU Tube / PU-Rohr / Tube en PU 8x1300L

Fluid Collected Plate / Auffangplatte fur Flussigkeiten / Plaque de collecte de liquide

MBS910CSD-250-1H Stand Leg (front) / Standfuf3 (vorne) / Jambe de montant (avant)
MBS910CSD-250-2H Stand Leg(Right)(Left) / Standful? (rechts (links) /

TS-2208021
TS-1550061
MBS910CSD-255
MBS910CSD-282
MBS910CSD-283
MBS910CSD-294-1

MBS910CSD-294-2

Jambe de montant (droite) (gauche)

Hex. Head Screw / Sechskantschraube / Vis a téte hexagonale M8x20L
Washer / Unterlegscheibe / Rondelle M8
Hex. Nut / Sechskantmutter / Ecrou hexagonal
Knob / Knopf / Bouton

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M8X15L
Brush / Support Burstenauflager / Support de balai

Brush / Birste / Balai

M8

51



Ersatzteilliste / Liste de piéces détachés SX-823DGB

294-3
294-4
294-5
294-6
294-7
298
301
321
322
323
3231
323-2

TS-1482061
MBS910CSD-294-4
MBS910CSD-294-5
TS-1550041
TS-1503021
MBS910CSD-298
MBS910CSD-301
MBS910CSD-321
MBS910CSD-322
TS-1501081
TS-1550021
MBS910CSD-323-2

Hex. Head Screw / Sechskantschraube / Vis a téte hexagonale M6x30L

Washer Unterlegscheibe / Rondelle / 6.5X@18Xt1.5mm

Hex. Nut/ Sechskantmutter / Ecrou hexagonal M6

Washer / Unterlegscheibe/Rondelle M6

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M6x10L
Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M10X75L
Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M10X100L
Down Bracket / Untere Halterung / Support descendant

Limit Switch / Endschalter / Commutateur de fin de course

Hex. Socket Head Screw / Innensechskantschraube / Vis a six pans creux M4X30L
Washer / Unterlegscheibe/Rondelle M4

Hex. Nut/ Sechskantmutter / Ecrou hexagonal M4

52




